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- [O0EN14683000! / ID/O00NROASTM F21000001 /0002 /00030FFP1 / FFP2[0KN95[KNI9[KF94[JN95(N100

0 17.5/26 cm 25/26 cm

00oo0o BFE99[] BFE 99.5[]~100(]

0 32L / MINOOOOOPFEOONACLOOOD (85L /0000000PFEOONaCIODOONaCInd | 85L /0000C00PFEOONACLOOOD  (95L /0000000PFEOONACLOOCOODEHSOOO
1980+ 10950+ 0990+ 0950+

oo 1000/2500 M. 13000000

0000000 43/73 cm 55cm

00ooa 3/2000/0000 2000/0000

oo [015~16 kg / 14-15 kg / 32~35 kg [026~28 kg / 27~29 kg

0000000 49.5x49.5x54.5 / 73 * 73 *52.5 cm 49.5x49.5x54.5 cm

U.S.A;ASTM F2100-19 STANDARD SPECIFICATION FOR PERFORMANCE OF MATERIALS USED IN MEDICAL FACE MASKS
[ : ASTM F2100-19 &7 02 chf B EHERE RIS

EUROPE:EN 14683:2019 MEDICAL FACE MASKS-REQUIREMENTS AND TEST METHODS
ER : EN 14683 : 2019ET O SAvESRImEAx

ASTM F2100-19 EN 14683:2019 Barrler Levels
level 1 level 2 level 3 Type I Type T Type IIR
BFE%
ASTM F2101, EN 14683 = 28 S 28
Barrier Testing ASTFI‘::EF?ZQFJ =295 298 Not required
Synthetic Blood ASTM Pass at Pass at Pass at i
g F1862, 15022609 80mmHg | 120 mmHg | 160 mmHg Meregred i
F}:ﬁ:ﬁ;‘ Diffe': :jtil‘j GF;;:SS”re <50mmHO0/cm?|  <6.0 mmH:0/cm? <40 Pa/cm? <60 Pajcm?
Flammability See European Medical Directive
16 CFR Part 1610 Eloss iz smeands) (2007/47/EC, MDD 93/42/EEC)
Safety Testing Micrlztgalf;:irﬂness Not required <30 cfu/g
Biolcstzjmfg;g“ty S I:e(z;;dga?;elsrgc&r;;ends Complete an evaluation according to ISO 10993
009 aooo aooo ao
aoo aoo /m3 OPA[] 0o aoodo 0L /00 a aooc
FFP1 40 <40 > 80 osL  |omm |FFPIOD
PO |kios!  [50.  |<160 |94 | |9SL OO0 |FFP2/KFO4ODD
FFP3 80. <190 > 97 95L a0 FFP3[0
kn90 40 <80 > 90. a0 kn90
kn[J00 |KN95/N95|50. <100 > 95 o0 85L a0 KN95[]N95
kn100 80. <175 > 99,97 oo KN99[IN100
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https://www.nonwovenproductsupplier.com/jp/products/BFE99-Cloth-For-Face-Mask.html
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https://www.nonwovenproductsupplier.com/jp/products/BFE99-Cloth-For-Face-Mask.html
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Applicant Information (ZFEE)
Applicant Name(ZHE 8.41) : FOSHAM GUIDE TEXTILE CO., LTD(## (L ¥4 &r S F 8 £:3)
Applicant Address( & 24 ta ) Yonghao Industrial Park, Yongging RD ., Yanbu, Dali Town, Nanhai Dist.,
Foshan, G.D.528247, CHINA({# 1Ly 77 78 [E 2 i AL 15k W BR AT 7k ()

Sample Information (B EE)
Sample Description(BR#EH#) © meliblown non woven fabric 25gsm(iSm8 TTL5 T 25 7))

Style No(#5 %) . S5KX-25
Specification{ {1 £%) : 260mm

Sample Quantity(#E 7 §&) - roll (1 3)

Colour(&R ) : white( 5 &)

Model{ T &) : 55KX

- Sample Receiving date ($2 5% 8 & 0 E8) : 2020-08-15
- Report date (385 F E9) - 2020-08-21

- The original sample is sticked on the last paper. (FEfE G B L TERB SN L)

Test Performed (# 8 FAE)
Judgement according to(if {81
ASTM F2100-2019e1 Standard Specification for Performance of Materals Used in Medical Face Masks Lewel2
EAORAHEEmEREE 248
- Selected test(s) as requested by applicants (A LRFEET P ERTAL FEE A E)

Pronounce ()
The results shown in this report refer only to sample(g) tested unless otherwise stated All the items are performed
in the standard conditions, except the noted cases (BRI H, MEHSER A=A #. FEHEEEHEESR
WA ETIRAT. FERARES. )
Except for the requirement of the client, the test results and the conformity judgement of this report do not take the
uncertainty of the test results into account.(BBAFEFEFER. FRESENEERFSEHETSEMNRSEEHTE
M. )

Signed for and on behalf of
CHNTAC Testing Service Co. Ltd.[Foshan)
Approved by
CHEE)

%té% {_Except for microbiclogical project B 800 H B4

E %ii {_Microbiological project BEMIEE )

FFE LT E SR A B AT O, =, 10 1. 384F., Nanfang Technology Innovation Center, Xigiao,Nanhai [
Tel: (86 757)86850633/56500856 Fax: 35850633 Hittp:/fweaw folorg.on
HrHRMES TR, ETHENEE 08 15 BAARM RS, ST TEE.
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-~ TestResult (M HE) -

Test Result( M4 ) Requirements(if £ ) Judgement(¥| i)

1. Sub-Micron Particulate Filtration Efficiency (PFE) at 0.1 micron (0.1 R 00 Bk i 3 2 #)
ASTM F2299/F2299M-03(R 2017)
Aerosol: PSL, Test area: 1nﬂmrﬁ Airflow: 32L/min, Sampling time: 1min, Thickness: 2.3uym, Basis Weight:
250g/m” (SMERME. PSL, MUEH: 100em®, MR 32Umin, FHEE: imin, KE: 23um, B4
s R 25.09/m%)
Unit{ 8.4 ): <%=
sample 1#{EE 1) 98.8 z98 Pass(& )
sample 28(#L.72 2) 949.0
sample 3835 3) 986
sample 42(1L.5 4) 96.1
sample S#(¥L4 5) 95.1
Minimum{ & {E) 98.1

2. Bacterial Filtration Efficiency (38 Ml i % %) ASTM F 210115
Flow rate: 28.30L/min, Test area:; 77em2, Test bacteria culture: Staphyloccccus avreaus ATCC 6538, Particle
Diameter; 3.0pm, Inside of the test mask was facing towards the challenge asroscl, The average plate count
results of the positive controls: 2.6x103CFU, The average plate count results of the negative controls: <1CFU(S
{RHER: 28 30min, MLTE: 7T7em2 LMK SNANERM ATCC 6538, THENES: 3.0um. ONA
EEE SEEE, MiEESE: 26<103CFU. FitHEE: <1CFL)
Unit{ L {ir ) <%=
sample 1#(¥4 1) 99.9 =98 Pass{##)
sample 2RI 5 2) 999
sample 3#( 4 3) 99.9
sample 4#(1 5 4) 99.9
sample S#(HE& 5) 99.9

[RERLTEGE ASRE A B RMEPL—. =, JUH 1, 384, Nanfng Technology Innovation Center, Xigiao Nanhai D
Tel: (88 757)2685063/30806356 Fax 85850633 Hittpc/www.fol org.cn
FrERAs AR, BTS2 0E 15 HAREM RO BN, aNFFEE.
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Original (EH##&E#H)

P S BT A A R GIH . —. =. I 1, 384, Naniang Technology Innovation Cenier, Xigiao Nanhai DN
Tel: (86 757)90850633/86808656 Fax: 36850633 Hittp:/fwanfcl_org.cn
FrERRsTRE, ETEHRAG0E 15 DA RiRs, SUTTFEE.



O000OBFE 99 PPOOOFAQ

0o oo

Q10000000000 A1000000000000000

Q200000MOQININID A2000000001 ton

Q3000000000000 S

QO0000000D00DO000000C00C0000000000000000
Q40000000000000000000 A40PCSON0000000000000000000
Q50000000N000O0N0N000O00000

N00000000000000D AsSIIN0NOOOOOOOOOOOOOOOODOOOOOOODOOOODO0O0E

Q6[000000000000000C00000

A6[000000000000O000000ON000O0OROo0O0N0N000O02 ~400000000000000000
CO0000000000D00D00000

Q700000000000000000000000  |A7000000000CEM000000000000000000000000000000000000000000

ASOO00000000000000240000000000000000000000000000000000000000000
Q800000 OO000000000000000000000




